N\

*
*
*

ampc Mia

Vi

MEAT & LIVESTOCK AUSTRALIA

final report

Project Code: PRENV.009

Prepared by: Wastewater Futures Pty Ltd
Date published: August 2003

ISBN 174036 497 X

PUBLISHED BY

Meat and Livestock Australia Limited
Locked Bag 991

NORTH SYDNEY NSW 2059

Biological Phosphorus Removal for Meat
Processing Plants

Meat & Livestock Australia acknowledges the matching funds provided by the Australian
Government and contributions from the Australian Meat Processor Corporation to support the
research and development detailed in this publication.
This publication is published by Meat & Livestock Australia Limited ABN 39 081 678 364 (MLA). Care is taken to ensure the accuracy of the
information contained in this publication. However MLA cannot accept responsibility for the accuracy or completeness of the information or
[...]
with the site wastewater and biomass to fully understand the bio-P processes. In this way we could
manipulate variables such as the DAF effluent to anaerobic effluent feed ratio, DO set point, duration of
the anaerobic and aerobic cycle periods etc. The laboratory batch tests also offer the opportunity to
define the conditions and accurately measure the sludge yield, P release and uptake, VFA uptake and P
content of the cells. The kinetic rates could also be determined to further support changes to the full-scale
plant.

We believe this joint path would deliver considerable benefits to the meat processing industry, in
improved bio-P removal from their wastewater and the conditions required to operate them.



PRENV.009 -Biological Phosphorus Removal for Meat Processing Plants

2 Introduction
2.1 Aims

This report presents the findings of the MLA project PRENV.009 titled ‘Biological Phosphorus Removal
for Meat Processing Plants’.

The overall aims of the project were to:

¢ Identify the conditions necessary to achieve low values of phosphorus (P) in the effluent from a
sequencing batch reactor (SBR) treating abattoir wastewater.

e Demonstrate successful P removal in a full-scale SBR unit treating abattoir wastewater.

The project was performed in two distinct stages. The aims of the Stage 1 work were to:

e Evaluate a full-scale SBR for its nutrient removal capacity.

e Investigate the operating conditions required for bio-P removal.

e Make recommendations for the Stage 2 work, which was aimed at optimising the biological P removal
performance (with no reduction in COD and N removal performance).

The aims of the Stage 2 work were to:

e Optimise a full-scale SBR for its nutrient removal capacity, in particular P removal.

e Investigate the operating conditions required for bio-P removal and the factors influencing the P
removal capacity.

Recommendations for future work were also made.

2.2 Background

This project follows on from the recommendations of the review entitled “Phosphorus Removal from Meat
Processing Wastewaters”. This review was conducted under contract to MLA, by Dr. Jurg Keller, Dr. Paul
Lant and Mr Tim Hurse, of AWMTech Pty Ltd.

The review focussed on developments since 1993, the year of the last published survey of nutrient

removal technologies in use throughout the industry (Johns, 1993). The main findings of the study were:

e Phosphorus removal technologies are available for the effective reduction of phosphorus in domestic
and industrial wastewater.

e There is very little information available to assess the effectiveness or economics of these
technologies for meat processing wastewater.

e Various phosphorus removal technologies have been demonstrated at full-scale for domestic
wastewater. The selection of the method is often dependent on whether only phosphorus removal is
required or whether nitrogen removal is also necessary.

¢ In domestic wastewater, the most common method for phosphorus removal in Australia is the
biological phosphorus (bio-P) removal process, generally in combination with nitrogen removal also.
However, if only phosphorus removal is required, chemical precipitation is commonly employed,
particularly in Europe and the US.

e For meat processing wastewater, the only demonstrated method achieving consistent phosphorus
removal is chemical precipitation, although this does not seem to have been used to date in Australia,
most likely due to the significant costs for chemicals and the sludge disposal problem.

e The bio-P method has been shown to achieve good phosphorus removal from meat processing
wastewater in small-scale systems, but has not been demonstrated at pilot or full scale at present.

The review evaluated several treatment options, and the preferred options for different scenarios were
proposed. For plant upgrades and new plants, the preferred option was a sequencing batch reactor
(SBR) for secondary treatment, after screening, dissolved air flotation (DAF) and an anaerobic pond.
Consequently, the review recommended full-scale demonstration of bio-P removal using the sequencing
batch reactor technology (SBR) to assess and optimise the effectiveness of this technology in the meat
processing industry. It was also recommended that a comparison with chemical precipitation should be
done in parallel in small scale using treated (for back-up installations) or untreated wastewater (as for



PRENV.009 -Biological Phosphorus Removal for Meat Processing Plants

cost-benefit evaluation). Chemical precipitation was recommended as a backup for the biological
phosphorus removal if low discharge limits had to be met consistently.

There are four publicly available reports about the use of the SBR concept to treat wastewater from
Australian abattoirs (Green et al., 1996; Keller et al., 1997; MRC, 1997; Subramaniam et al., 1994). One
concerns a full-scale plant, another a demonstration-scale plant, and two deal with bench-scale
investigations. In all cases, the effluent from an anaerobic pond formed the majority or totality of the
influent to the SBR. While phosphorus removal was attempted in all systems, only the bench-scale
reactors achieved a high degree of phosphorus removal whereas the full-scale system is reportedly
achieving approximately 40% P removal.

The full-scale SBR (in Gippsland, Victoria) treats wastewater at an average flowrate of 250 m3/day. The
average P concentration is reduced from 36 to 20 mg/L (Australian Meat Technology Pty Ltd and
Polymers, 1999). Foaming, and incomplete nitrification were problems, but they were resolved during the
commissioning phase. The treated wastewater is impounded and used either for irrigation, or for use
within the yards (Green et al., 1996). The demonstration-scale, optimised SBR (near Brisbane,
Queensland) operated with a cycle time of 6 hours (MRC, 1997). Despite initial expectations and efforts,
no significant P removal was observed. The absence of P-removal was conjectured to be due to an
insufficient amount of soluble COD in the feed (from an anaerobic pond). Given the very unfavourable
soluble COD to P ratios of 8-15 (minimal ratio required for domestic applications is 20), this is a likely
cause of the difficulties encountered. This could also explain why the bench-scale reactors reported by
Keller et al. (1997) and Subramaniam et al. (1994) did achieve a very high level of P removal (over 90%
at times) while operating also on wastewater after anaerobic pre-treatment from the same abattoir.
During the time of the bench scale tests, however, the soluble COD concentration in the wastewater was
much higher and more favourable for P removal (soluble COD: P ratio generally >20 in the good P
removal reactors). It was further demonstrated in these experiments that a lack of soluble COD (due to
too much pre-treatment) does inhibit the P removal capacity dramatically.

Based on these observations, it can be concluded that the SBR process should be able to achieve a high
level of P removal provided the influent wastewater characteristics are favourable. However, this has not
yet been demonstrated at full scale. This was the aim of this project. Stage 1 of this project, completed in
February 2002, determined that greater than 85% of P removal seen in the AMH SBR’s was due to cell
growth and not the enhanced biological phosphorous removal (EBPR) process. This was not surprising
as the SBR was operated under conditions known to be not conducive to bio-P removal. Also, the effect
of residual nitrate was demonstrated to have a significant effect on bio-P removal.

Potential Industry Benefit

The benefits to the meat processing industry of this work include:

e Identification of conditions leading to biological phosphorus removal in SBR units at full scale;
Identification of typical effluent P values that can be achieved using this technology;

An understanding of the issues that must be addressed to achieve biological phosphorus removal;
Consistent reduction in effluent phosphorus loads from abattoirs;

Knowledge of what performance can be realistically expected from modern SBR technology treating
meat-processing effluent.

2.3 Methodology

The work was performed at the Australia Meat Holdings meat processing plant at Dinmore, Queensland.
This study included a series of data collection exercises, to evaluate the biological removal of phosphorus
in a full scale SBR.

Stage 1 of the project, performed in 2001, had the following aims:
e To evaluate a full scale SBR for its nutrient removal capacity
e To investigate the operating conditions required for bio-P removal.

Stage 2 was to be a repeat of Stage 1 with the express aim of modifying the operating conditions to
determine what improvement in bio-P removal could be achieved. This report covers both stages of the
work.



PRENV.009 -Biological Phosphorus Removal for Meat Processing Plants

3 The Site
3.1 Site Selection

The first stage of this project entailed identifying an appropriate site for performing the data collection
exercise.

The proposal targeted Australian Meat Holding’s meat processing plant at Dinmore near Brisbane to be
utilised in this project. This site was appropriate for this study for a number of reasons:
e Proximity to laboratories.
e Dinmore has the only full-scale SBR in Australia treating wastewater from a large-scale
abattoir.
e A detailed pilot plant study of SBR technology was performed at Dinmore (MRC, 1997). The
data from that work would be very useful for the full-scale investigations.
e The SBR at Dinmore is ideal to study because it has built-in flexibility to enable process
optimisation. It is also a state-of-the-art design with a modern plant control system.
Company interest in enhancing wastewater treatment.
Previous successful collaboration with AMH

An initial site meeting was held at AMH on the 24" August 2001 with the AMH Group Engineering
Manager Neil Brereton, Mike Johns from MLA and Paul Lant, Jurg Keller and Justin Doyle from
Wastewater Futures P/L. After permission was granted to access the site, the treatment units were
evaluated. During this evaluation, several sites were identified which could be sampled and which would
represent the characteristics of the influent and effluent of the SBR. These were the anaerobic ponds that
feed to the SBR, the belt press filtrate, the DAF effluent and the SBR itself.

The description of the AMH treatment plant follows.

3.2 AMH Dinmore Treatment Plant Process Description

The flowsheet of the AMH Dinmore wastewater treatment plant is shown in Figure 1. The screened
abattoir wastewater is treated in two parallel save-alls. About 60% of the save-all effluent is treated in a
primary DAF unit. The flow then passes to three parallel anaerobic ponds (Nos. 2, 2A and 3) followed by
two sequencing batch reactors (SBR’s — Ponds 4A and 4B) in parallel. Finally, the decanted SBR effluent
flows through a facultative polishing pond (5) and a small aerated pond (5A) before discharge to the
Bremer River.

Part of the DAF effluent (nominally about 20%) is pumped direct to the SBR’s to supplement the COD
available for nitrogen removal (ie. Denitrification). Waste sludge from the SBR’s is de-watered on a belt
filter press and then composted.

Effluent from Pond 5 is pumped for reuse within the abattoir site. First flush stormwater is pumped from
Flush Pond B to Pond 3 for treatment with the wastewater before discharge to the river.



PRENV.009 -Biological Phosphorus Removal for Meat Processing Plants

30dN718
Buipsodunn
0} D
448
1
(o)t .
HE] w4
pa=4q
r g
— - o ja--- su3niuvd qoos
Q oy P dung
. i ._ WILHOA-ALNY
E.M : i ”MH Jnan J34 '
e ) aes
1 EEN 3=
L — L] ooy [
|
v Ll s At _H_
puog puad ) uas gl <M INOd
S04 ATNY
=4}
du || £
I iy oy [
au SIAHNOS
a1 |+‘
13

pam 4 kY mc:mma._._n_u 01 sEunw) 45
AH - 3509Y duwng dwn g
pung pung
[—, |
LEDE! b=

AHYNOD IS

HILWAKHOLS

Figure 1. Dinmore wastewater treatment flowsheet.



PRENV.009 -Biological Phosphorus Removal for Meat Processing Plants

[

3.3 The SBR

The SBR is where the biological nutrient removal process occurs and is thus the focus of this study. In
particular, this study focused on SBR 4A (see Figure 1), although SBR 4B was also monitored.

The sequencing-batch reactor (SBR) process is a variation of the activated sludge process. Instead of
operating with different basins, all process conditions are provided in the one tank, or in the case of AMH,
one pond. The process conditions are varied in a controlled fashion over a period of time called a cycle.
Specifically, the mixture of microorganisms and wastewater bubbled with air or oxygen for a period of
time. This is followed by a period without mixing or aeration, to allow the biomass to separate from the
treated wastewater. A portion of the treated wastewater is then discharged via the decant mechanism.
The next cycle then begins with aeration and a new batch of influent wastewater is introduced into the
tank. A representation of the SBR operation is shown in Figure 2.

Influent n

Aerobic Fill Aerobic React

Waste

Decant Settle
U Sludge

Figure 2. Schematic of SBR cycle sequence and operation

SBR 4A is shown in Figure 3. The SBR operates on a 6 hour cycle, consisting of 3 hr feed (which is
aerated), and then 1.5 hr settle and 1.5 hr decant. Aeration is via surface aerators with dissolved oxygen
control, set at 1 mg/L. The aeration is provided by six 75kW surface aerators.




PRENV.009 -Biological Phosphorus Removal for Meat Processing Plants

[

The SBR has a volume of 8800 m®, nominal hydraulic retention time of 3 days and a solids residence

time (SRT) of 18 days. The effluent is decanted by a tilting plate type weir, which lowers during the decant
phase (Figure 4).

Figure 4. SBR 4A decanting weir of tilting pl_ate type
The SBR operation is complicated by the number of feeds entering it (Figure 1). The feed can be
comprised of 4 different streams, namely the anaerobic pond 1 effluent, the anaerobic pond 2 effluent, the
DAF effluent and the belt filter press filtrate, which all enter a mixing well prior to the inlet. Before

commencement of Stage 2 a new anaerobic pond was constructed. This severely complicated the
sampling program, which is discussed in the next section.



PRENV.009 -Biological Phosphorus Removal for Meat Processing Plants

SBR Studies of Biological Phosphorus Removal —
Stage 1

4.1 Method

A series of intensive sampling studies were performed to evaluate the nutrient removal performance of
SBR 4A. The data collection was to be performed in two stages, the first of which has been performed
and is described in detail here. The purpose of Stage 1 was to obtain some initial nutrient removal
performance information for benchmarking, and to assess operational improvements to be incorporated
for Stage 2.

4.1.1 Sampling Points

In order to determine the performance of the SBR, it is critical to know the feed concentrations
and flow rate. In this particular case, this was complicated by the fact that the feed was
comprised of four different streams, namely the anaerobic pond 1 effluent, the anaerobic pond 2
effluent, the DAF effluent and the belt filter press filtrate. All of these streams were sampled.
The conditions in the SBR were monitored by sampling the mixed liquor.

The six sample points used in this study were (Figure 1):
S1 - Anaerobic pond 1 effluent.
S2 - Anaerobic pond 2 effluent.
S3 - DAF effluent
S4 — Belt filter press filtrate
S5 — SBR 4A mixed liquor
S6 — SBR 4A decanted effluent

4.1.2 SBR Sampling Regime

By its nature, the conditions in the SBR are time varying (dynamic). Therefore, in order to
observe the key processes which are occurring, it is important to take frequent samples which
enable us to observe the dynamics. These are referred to as intensive cyclic studies.

Cyclic studies on SBR 4A were performed on three separate occasions, Wednesday the 31°
October, Friday the 9" November and Thursday the 15" November 2001 during the cycle period
1:07 pm - 7:07 pm. SBR 4A was selected for the intensive study. The mixed liquor of the SBR